

Patient classification	First choice	Second choice
Adults (who are not pregnant)	Doxycycline: 300 mg by mouth in one dose	<ul style="list-style-type: none"> • Azithromycin: 1 gram in a single dose • Tetracycline: 500 mg 4 times a day for 3 days • Ciprofloxacin: 1 gram in a single dose • Erythromycin: 500 mg 4 times a day for 3 days
Pregnant women	Azithromycin: 1 gram in one dose	Erythromycin: 500 mg 4 times a day for 3 days
Children \geq 12 months and capable of swallowing pills and/or tablets	<ul style="list-style-type: none"> • Azithromycin: 20 mg/kg in one dose • Erythromycin: 12.5 mg/kg 4 times a day for 3 days • Doxycycline: 2-4 mg/kg in one dose 	<ul style="list-style-type: none"> • Ciprofloxacin: 20 mg/kg in one dose • Tetracycline: 12.5 mg/kg 4 times a day for 3 days
Children <12 months and others unable to swallow pills and/or tablets	<ul style="list-style-type: none"> • Azithromycin oral suspension: 20 mg/kg in one dose • Erythromycin oral suspension: 12.5 mg/kg 4 times a day for 3 days • Doxycycline oral suspension: 2-4 mg/kg in one dose 	<ul style="list-style-type: none"> • Ciprofloxacin oral suspension: 20 mg/kg in one dose • Tetracycline oral suspension: 12.5 mg/kg 4 times a day for 3 days